samrans. FCC RF Test Report Report No. : FR311601G

11AX20MIMO_Ant7_6415

Spectrum o
Ref Level 10.00 dBm Offset 16.59 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 0.05 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,580 MHz 200,000 kHz 6.38227 GHz -51.79 dBm -51.84 dB -11.84 dB
-32,580 MHz -21.720 MHz | 200,000 kHz 6.38354 GHz -50.66 dBm -50.71 dB -11.95 dB
-21.720 MHz -11.860 MHz 200,000 kHz 6.39423 GHz -40.09 dBm -40.14 dB -12.91 dB
-11.860 MHz -10.860 MHz 200,000 kHz 6.40315 GHz -33.61 dBm -33.66 dB -13.76 dB
10.860 MHz 11.860 MHz | 200.000 kHz 6.42686 GHz -32.90 dBm -32.95dB -13.05 dB
11.860 MHz 21,720 MHz | 200.000 kHz 6.43466 GHz -38.41 dBm -38.46 dB -12.14 dB
21.720 MHz 32,580 MHz | 200,000 kHz 6.44757 GHz -51.87 dém -51.92 dB -11.93 dB
32.580 MHz 50,000 MHz = 200,000 kHz 6.44801 GHz -51.87 dém -51.92 dB -11.92 dB
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Spectrum A
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 0.38 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -32,340 MHz 200.000 kHz 6.38255 GHz | -45.08 dBm -49.46 dB -9.46 dB
-32.340 MHz -21.560 MHz 200.000 kHz | 6.38302 GHz | -48.59 dBm -48.97 dB -9.37 dB
-21.560 MHz -11.780 MHz 200.000 kHz 6.39357 GHz | -37.67 dBm -38.05 dB -10.15 dB
-11.780 MHz -10.780 MHz 200.000 kHz 6.40323 GHz | -30.65 dBm -31.03 dB -11.13 dB
10.780 MHz 11.780 MHz 200.000 kHz 6.42678 GHz -29.41 dBm -29.80 dB -9.90 dB
11.780 MHz 21.560 MHz 200.000 kHz 6.43459 GHz -34.20 dBm -34.59 dB -8.20 dB
21.560 MHz 32.340 MHz 200,000 kHz 6.43728 GHz -37.08 dBm -37.46 dB -8.66 dB
32.340 MHz 50.000 MHz 200,000 kHz 6.44754 GHz -45.74 dBm -49.12 dB -9.12 db
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samrans. FCC RF Test Report Report No. : FR311601G

11AX20MIMO_Ant7_6535

Spectrum o
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 0.87 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -32,880 MHz 200,000 kHz 6.50209 GHz -49.46 dBm -50.33 dB
-32,880 MHz -21.920 MHz | 200,000 kHz 6.50213 GHz -49.39 dBm -50.26 dB
-21.920 MHz -11.960 MHz 200,000 kHz 6.51703 GHz -33.72 dBm -34.50 dB
-11.960 MHz -10.960 MHz 200,000 kHz 6.52305 GHz -29.65 dBm -30.52 dB
10.960 MHz 11.960 MHz | 200.000 kHz 6.54695 GHz -28.86 dBm -29.73dB
11.960 MHz 21,920 MHz | 200.000 kHz 6.55478 GHz -33.33 dBm -34.20 dB
21.920 MHz 32,880 MHz = 200,000 kHz 6.55776 GHz -36.54 dgm -37.40 dB
32.880 MHz 50,000 MHz = 200,000 kHz 6.56827 GHz -48.39 dBm -40.26 dB
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Spectrum
Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.28 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -35.580 MHz 200.000 kHz 6.49925 GHz | -52.49 dBm -52.78 dB -12.78 dB
-35.580 MHz -23.720 MHz 200.000 kHz | 6.49953 GHz | -51.91 dBm -52.19 dB -12.30 dB
-23.720 MHz -12.860 MHz 200.000 kHz 6.52205 GHz | -30.02 dBm -30.31 dB -10.24 dB
-12.860 MHz -11.860 MHz 200.000 kHz 6.52215 GHz | -30.62 dBm -30.91 dB -11.01 dB
11.860 MHz 12.860 MHz 200.000 kHz 6.54786 GHz -29.53 dBm -29.82 dB -9.92 dB
12.860 MHz 23.720 MHz 200.000 kHz 6.55293 GHz -31.92 dBm -32.21 dB -8.48 dB
23.720 MHz 35.580 MHz 200,000 kHz 6.55919 GHz -36.71 dBm -39.00 dB -10.51 dB
35.580 MHz 50.000 MHz 200,000 kHz 6.57065 GHz -50.94 dBm -51.23 db -11.23 dB
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samrans. FCC RF Test Report Report No. : FR311601G

11AX20MIMO_Ant7_6695

Spectrum o

Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
Count 100/100

@ 1Rm View
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CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.00 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -33.000 MHz 200,000 kHz 6.66180 GHz -51.15 dBm -52.15dB -12.15dB
-33.000 MHz -22,000 MHz 200,000 kHz 6.67263 GHz -39.06 dBm -40.05 dB -11.65 dB
-22,000 MHz -12,000 MHz | 200,000 kHz 6.68175 GHz -30.52 dBm -31.52 dB -10.52 dB
-12,000 MHz -11.000 MHz 200,000 kHz 6.68301 GHz -30.09 dBm -31.00 dB -11.19 dB
11.000 MHz 12.000 MHz | 200.000 kHz 6.70699 GHz -29.40 dBm -30.40 dB -10.70 dB
12.000 MHz 22,000 MHz | 200.000 kHz 6.71272 GHz -32.68 dBm -33.67 dB -9.10 dB
22,000 MHz 33,000 MHz = 200,000 kHz 6.71734 GHz -37.07 dém -38.07 dB -0.70 db
33.000 MHz 50,000 MHz = 200,000 kHz 6.72804 GHz -49.18 dém -50.18 dB -10.18 dB
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Spectrum A
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 0.19 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -37.920 MHz 200.000 kHz 6.65686 GHz | -53.75 dBm -53.94 dB -13.94 dB
-37.920 MHz -25.280 MHz 200.000 kHz | 6.65834 GHz | -52.41 dBm -52.60 dB -13.79 dB
-25.280 MHz -13.640 MHz 200.000 kHz 6.68028 GHz | -30.54 dBm -30.72 dB -9.98 dB
-13.640 MHz -12.640 MHz 200.000 kHz 6.68136 GHz | -30.57 dBm -30.76 dB -10.86 dB
12.640 MHz 13.640 MHz 200.000 kHz 6.70864 GHz -29.92 dBm -30.11 dB -10.21 dB
13.640 MHz 25.280 MHz 200.000 kHz 6.71119 GHz -30.71 dBm -30.90 dB -9.15 dB
25.280 MHz 37.920 MHz 200,000 kHz 6.72039 GHz -41.35 dBm -41.54 dB -13.44 dB
37.920 MHz 50.000 MHz 200,000 kHz 6.73302 GHz -53.58 dBm -53.76 dB -13.76 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311601G

11AX20MIMO_Ant7_6855

Spectrum

&

Ref Level 10.00 dBm
Count 100/100

Offset 16.52 d8

Mode Sweep

@ 1Rm View
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CF 6.855 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -0.08 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32.220 MHz | 200.000 kHz 6.82274 GHz -52.39 dém -52.31 dB -12.31dB
-32.220 MHz 21,480 MHz | 200.000 kHz 6.82310 GHz -51.94 dem -51.86 dB -12.21 dB
21,480 MHz -11.740MHz | 200.000 kHz 6.84321 GHz -32.63 dém -32.55 dB -12.50 dB
-11.740 MHz -10.740MHz | 200.000 kHz 6.84327 GHz -33.00 dBm -33.01 dB -13.11 dB

10.740 MHz 11.740 MHz | 200.000 kHz 6.86674 GHz -32.22 dBm -32.14 dB -12.25 dB

11.740 MHz 21,480 MHz | 200.000 kHz 6.87350 GHz -36.45 dBm -36.37 dB -10.82 dB

21.480 MHz 32,220 MHz | 200,000 kHz 6.87725 GHz -40.19 dém -40.11 dB -11.25dB

32.220 MHz 50,000 MHz = 200,000 kHz 6.88755 GHz -52.25 dém -52.17 dB -12.17 dB
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Spectrum

Ref Level 10.00 dBm
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Offset 16.45 de

Mode Sweep

@ 1Rm View
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CF 6.855 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power 0.52 dBm

Standard: None

RBW 200.000 kHz

Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -37.040 MHz___200.000 kHz 6.81787 GHz -47.93 dém -48.45 db -20.39 db
-37.040 MHz -19.520 MHz | 200.000 kHz 6.83540 GHz -28.73 dBm -29.25 dB -9.21 dB
-19.520 MHz -18.520 MHz | 200.000 kHz 6.83549 GHz -25.09 dBm -29.61 dB 971 dB

18.520 MHz 19.520 MHz | 200.000 kHz 6.87452 GHz -28.72 dBm -29.24 dB -9.34 dB
19.520 MHz 37.040 MHz | 200.000 kHz £.87479 GHz -28.04 dBm -28.57 dB -8.45 dB
37.040 MHz 50.000 MHz | 200.000 kHz 6.89933 GHz -52.40 dBm -52.93 dB -20.21 dB
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saroniis. FCC RF Test Report

Report No. : FR311601G

11AX40MIMO_Ant7_5965
Spectrum o
Ref Level 10.00 dBm Offset 16.34 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 5.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.86 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -72.240 MHz 500,000 kHz 5.89251 GHz -47.41 dBm -49.27 dB -9.27 dB
-72,240 MHz -48.160 MHz 500,000 kHz 5.89383 GHz -46.70 dBm -48.57 dB -9.10 dB
48,160 MHz -25.080 MHz 500,000 kHz 5.93241 GHz -26.98 dBm -28.85 dB -6.24 dB
-25.080 MHz -24,080 MHz | 500,000 kHz 5.93993 GHz -25.73 dBm -27.50 dB -7.79 dB
24.080 MHz 25.080 MHz = 500.000 kHz 5.99007 GHz -25.99 dBm -27.85dB -8.05 dB
25.080 MHz 48,160 MHz = 500.000 kHz 6.00029 GHz -28.22 dBm -30.08 dB -6.54 dB
48,160 MHz 72,240 MHz | 500,000 kHz 6.01361 GHz -35.39 dém -37.25dB -0.03 dB
72.240 MHz 100,000 MHz = 500.000 kHz 6.03757 GHz -47.96 dBm -40.83 dB -0.83 db
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Spectrum
Ref Level 10.00 dBm Offset 16.30 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 2.45 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-100.000 MHz -70.880 MHz 500,000 kHz 5.86601 GHz -53.56 dBm -56.42 db -18.90 dBb
-70.880 MHz -36.440 MHz 500,000 kHz 5.92849 GHz -25.68 dBm -28.13 dB -8.12 dBb
-36.440 MHz -35.440 MHz 500.000 kHz 5.92857 GHz -26.22 dBm -28.67 dB -8.87 dB
35.440 MHz 36.440 MHz 500.000 kHz 6.00143 GHz -25.74 dBm -28.19 dB -8.39 dB
36.440 MHz 70.880 MHz 500,000 kHz 6.00209 GHz -25.48 dBm -27.93 dB -7.78 dB
70.880 MHz 100.000 MHz 500,000 kHz 6.06397 GHz -53.66 dBm -56.11 dB -18.60 dB
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samrans. FCC RF Test Report

Report No. : FR311601G

11AX40MIMO_Ant7_6205

Spectrum o
Ref Level 10.00 dBm Offset 16.40 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.205 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.55 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.920 MHz 500,000 kHz 6.14301 GHz -47.86 dBm -49.41 dB -9.41dB
-61.920 MHz -41.280 MHz 500,000 kHz 6.14315 GHz -47.89 dBm -49.44 dB -9.48 dB
41,280 MHz -21.640 MHz 500,000 kHz 6.16833 GHz -34.36 dBm -35.91 dB -9.79 dB
-21.640 MHz -20.640 MHz | 500,000 kHz 6.18337 GHz -30.86 dBm -32.41 dB -12.61dB
20.640 MHz 21,640 MHz = 500.000 kHz 6.22663 GHz -30.59 dBm -32.14 dB -12.34 dB
21.640 MHz 41,280 MHz | 500.000 kHz 6.24331 GHz -36.49 dBm -38.04 dB -11.25dB
41.280 MHz 61,920 MHz = 500,000 kHz 6.26625 GHz -47.85 dém -0.79 db
61.920 MHz 100,000 MHz = 500.000 kHz 6.26751 GHz -48.11 dém -0.66 dB
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Spectrum
Ref Level 10.00 dBm Offset 16.36 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.205 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 2.09 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-100.000 MHz -77.880 MHz 500.000 kHz 6.12703 GHz | -50.14 dBm -52.23 dB -12.23 dB
-77.880 MHz -51.920 MHz 500.000 kHz | 6.12887 GHz | -49.32 dBm -51.41 dB -12.22 dB
-51.920 MHz -26.960 MHz 500.000 kHz 6.17187 GHz | -27.76 dBm -29.84 dB -7.87 dB
-26.960 MHz -25.960 MHz 500.000 kHz 6.1780S GHz | -26.68 dBm -28.77 dB -8.97 dB
25.960 MHz 26.960 MHz 500.000 kHz 6.23195 GHz -26.52 dBm -28.61 dB -8.81 dB
26.960 MHz 51.920 MHz 500.000 kHz 6.23773 GHz -27.72 dBm -29.81 dB -7.96 dB
51.920 MHz 77.880 MHz 500,000 kHz 6.28251 GHz -50.24 dBm -52.32 dB -12.49 dB
77.880 MHz 100.000 MHz 500,000 kHz 6.28317 GHz -50.61 dBm -52.70 dB -12.70 dB
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samrans. FCC RF Test Report Report No. : FR311601G

11AX40MIMO_Ant7_6405

Spectrum o
Ref Level 10.00 dBm Offset 16.74 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 2.49 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -70.800 MHz 500,000 kHz 6.33401 GHz -47.52 dBm -50.01 dB -10.01 dB
-70.800 MHz -47.200 MHz 500,000 kHz 6.35747 GHz -35.10 dBm -37.59 dB -9.42 dB
-47.200 MHz -24,600 MHz 500,000 kHz 6.37231 GHz -27.35 dBm -29.84 dB -6.98 dB
-24,600 MHz -23.600 MHz 500,000 kHz 6.38041 GHz -26.01 dBm -28.50 dB -8.70 dB
23.600 MHz 24,600 MHz = 500.000 kHz 6.42959 GHz -25.25 dBm -27.74 dB -7.94 dB
24.600 MHz 47.200 MHz | 500.000 kHz 6.43705 GHz -26.93 dBm -29.42 dB -6.78 dB
47.200 MHz 70,800 MHz | 500,000 kHz 6.47569 GHz -46.20 dém -48.69 dB -8.75 db
70.800 MHz 100,000 MHz = 500.000 kHz 6.47605 GHz -46.34 dBm -48.83 dB -8.83 dB
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Spectrum A
Ref Level 10.00 dBm Offset 16.732 dB Mode Sweep
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@ 1Rm View
Limit ¢heck PABS
0 dBf==28:
] [
-10 dBm I‘ L
-20 dem
i - 1l
-30 dem ] -..___‘\
T B
L T~
50 dBm ] """‘--L_“
| [
-60 dBm
-70 dBm
-80 dBm
CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.39 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-100.000 MHz -62.400 MHz 500.000 kHz 6.34255 GHz | -46.34 dBm -47.73 dB -7.73 dB
-62.400 MHz -41.600 MHz 500.000 kHz | 6.34295 GHz | -46.30 dBm -47 .68 dB -7.89 dB
-41.600 MHz -21.800 MHz 500.000 kHz 6.36757 GHz | -32.69 dBm -34.08 dB -7.76 dB
-21.800 MHz -20.800 MHz 500.000 kHz 6.38321 GHz | -28.49 dBm -29.87 dB -10.07 dB
20.800 MHz 21.800 MHz 500.000 kHz 6.42679 GHz -26.99 dBm -28.38 dB -8.58 dB
21.800 MHz 41.600 MHz 500.000 kHz 6.44125 GHz -31.15 dBm -32.54 dB -6.70 dB
41.600 MHz 62.400 MHz 500,000 kHz 6.46729 GHz -45.58 dBm -46.97 db -7.03 dB
62.400 MHz 100.000 MHz 500,000 kHz 6.46745 GHz -45.39 dBm -46.77 db -6.77 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311601G

11AX40MIMO_Ant7_6565

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 16.21 d8

Mode Sweep

@ 1Rm View
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CF 6.565 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power 1.95 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |

-100.000 MHz 61,200 MHz | 500.000 kHz 6.50339 GHz -48.90 deém -50.85 dB ;
61,200 MHz -40,800 MHz | 500.000 kHz 6.52219 GHz -37.38 dém -39.33 dB .
40,800 MHz 21,400 MHz | 500.000 kHz 6.52855 GHz -34.10 dBm -36.05 dB .
-21.400 MHz -20.400 MHz | 500.000 kHz 6.54361 GHz -29.68 dBm -31.63 dB .
20.400 MHz 21,400 MHz | 500.000 kHz 6.58639 GHz -28.23 dBm -30.28 dB 4
21.400 MHz 40,800 MHz = 500.000 kHz 6.60183 GHz -32.44 dBm -34.39.dB |
40.800 MHz 61,200 MHz = 500,000 kHz 6.60749 GHz -35.00 dém -36.95 dB E
61.200 MHz 100,000 MHz = 500.000 kHz 6.62671 GHz -46.07 dém -48.02 dB L
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Ref Level 10.00 dBm Offset 16.13 dB Mode Sweep
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CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.62 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-100.000 MHz -61.800 MHz 500.000 kHz 6.50277 GHz | -43.16 dBm -49.78 dB -9.78 dB
-61.800 MHz -41.200 MHz 500.000 kHz | 6.52315 GHz | -36.23 dBm -37.84 dB -9.46 dB
-41.200 MHz -21.600 MHz 500.000 kHz 6.52843 GHz | -33.49 dBm -35.11dB -9.00 dB
-21.600 MHz -20.600 MHz 500.000 kHz 6.54341 GHz | -28.78 dBm -30.40 dB -10.60 dB
20.600 MHz 21.600 MHz 500.000 kHz 6.58659 GHz -26.98 dBm -28.59 dB -8.79 dB
21.600 MHz 41.200 MHz 500.000 kHz 6.60137 GHz -30.72 dBm -32.33 dB -6.31 dB
41.200 MHz 61.800 MHz 500,000 kHz 6.60713 GHz -33.53 dBm -35.15 dB -6.61 dB
61.800 MHz 100.000 MHz 500,000 kHz 6.62709 GHz -45.97 dBm -47.58 db -7.58 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311601G

11AX40MIMO_Ant7_6685
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ﬁ

Ref Level 10.00 dém  Offset 16.49 d8
Count 100/100

Mode Sweep

@ 1Rm View

0 dBf<2e:

Limit ¢heck PABS

-10 dBm |

-20 dBm o

-30 dBm 4

-40 dBm

-50 dBm

|
-60 dBm

-70 dBm

-80 dBm

CF 6.685 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power 2.16 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-100.000 MHz 61,560 MHz | 500.000 kHz 6.62315 GHz -49.69 dém -51.85 dB -11.85 dB
61,560 MHz -41,040 MHz | 500.000 kHz 6.64343 GHz -35.79 dém -37.95 dB -9.64 dB
41,040 MHz 21,520 MHz | 500.000 kHz 6.64715 GHz -33.686 dBm -36.04 dB -9.35 dB
-21.520 MHz 20,520 MHz | 500.000 kHz 6.66349 GHz -28.96 dBm -31.12 dB -11.32 dB
20.520 MHz 21,520 MHz = 500.000 kHz 6.70651 GHz -27.73 dBm -29.89 dB -10.09 dB
21.520 MHz 41,040 MHz | 500.000 kHz 6.71777 GHz -30.23 dBm -32.40 dB -7.79 dB
41.040 MHz 61,560 MHz = 500,000 kHz 6.74569 GHz -44.55 dBm -46.72 dB -7.23 dB
61.560 MHz 100,000 MHz = 500.000 kHz 6.74665 GHz -45.05 dém -47.21 dB -7.21 dB

11AX40MIMO_Ant8_6685

Spectrum

Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBm J
-20 dem
-30 dBm ] ]
-~
L~ ]
B -]
.
-50 dBm
I =
[ —
-60 dBm
-70 dBm
-80 dBm
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.38 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-100.000 MHz -61.320 MHz 500.000 kHz 6.62347 GHz | -47.28 dBm -48.65 dB -8.65 dB
-61.320 MHz -40.880 MHz 500.000 kHz | 6.64081 GHz | -35.89 dBm -37.27 dB -7.32 dB
-40.880 MHz -21.440 MHz 500.000 kHz 6.64825 GHz | -32.23 dBm -33.60 dB -7.30 dB
-21.440 MHz -20.440 MHz 500.000 kHz 6.66357 GHz | -27.57 dBm -28.95 dB -9.15 dB
20.440 MHz 21.440 MHz 500.000 kHz 6.70643 GHz -26.61 dBm -27.98 dB -8.18 dB
21.440 MHz 40.880 MHz 500.000 kHz 6.72113 GHz -30.59 dBm -31.97 dB -5.92 dB
40.880 MHz 61.320 MHz 500,000 kHz 6.72679 GHz -33.65 dBm -35.03 dB -6.49 dB
61.320 MHz 100.000 MHz 500,000 kHz 6.74637 GHz -45.69 dBm -47.26 dB -7.26 dB
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samranas. FCC RF Test Report Report No. : FR311601G

11AX40MIMO_Ant7_6845

Spectrum o
Ref Level 10.00 dBm  Offset 16.50 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABRS
0 dBf==28:
-10 dBém T
-20 dBm
-30 dBm I -
L~ \ "~
I OB
-50 dBm
\"—r——..,.
60 dBm
-70 dBm
-80 dBm
CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.11 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -62.160 MHz 500,000 kHz 6.78259 GHz -51.37 dBm -52.47 dB -12.47 dB
-62,160 MHz -41.440 MHz 500,000 kHz 6.78337 GHz -51.11 dBm 52.21dB -12.52 dB
41,440 MHz -21.720 MHz 500,000 kHz 6.80871 GHz -37.43 dBm -38.53 dB -12.62 dB
-21.720 MHz -20.720 MHz 500,000 kHz 6.82329 GHz -32.16 dBm -33.27 dB -13.47 dB
20.720 MHz 21,720 MHz | 500.000 kHz 6.86671 GHz -30.35 dBm -31.46 dB -11.66 dB
21.720 MHz 41,440 MHz | 500.000 kHz 6.88129 GHz -34.27 dBm -35.38 dB -9.47 db
41,440 MHz 62,160 MHz = 500,000 kHz 6.90699 GHz -48.43 dém -40.53 dB -0.63 dB
62,160 MHz 100,000 MHz = 500.000 kHz 6.90717 GHz -48.50 dBm -40.61 dB -0.61 dB
L JU ) QnRi e

11AX40MIMO_Ant8_6845

Spectrum

Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS

0 deft=20 -

-10 dBm:

20 dem : -
-40 dBm J/ \ ]

[P \--\\
-60 dBm:
-70 dBm
-80 dBm
CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.72 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-100.000 MHz ~77.360 MHz 500.000 kHz 6.74533 GHz -52.58 dBm -54.30 dB -19.38 dB
-77.360 MHz -39.680 MHz 500.000 kHz 6.80471 GHz -26.48 dBm -28.20 dB -8.08 dB
-39.680 MHz -38.680 MHz 500.000 kHz 6.80533 GHz -26.67 dBm -28.39 dB -8.59 dB
38.680 MHz 39.680 MHz 500.000 kHz 6.88467 GHz -26.03 dBm -27.75 dB -7.95 dB
39.680 MHz 77.360 MHz 500,000 kHz 6.88471 GHz -25.68 dBm -27.40 dB -7.39 dB
77.360 MHz 100.000 MHz 500,000 kHz 6.94467 GHz -51.68 dBm -53.60 db -18.68 dB
= e —]
( il )
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311601G

11AX80MIMO_Ant7_5985

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 16.21 d8

Mode Sweep

@ 1Rm View

Limit ¢heck PABS
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-50 dBm

L
-60 dBm

-70 dBm

-80 dBm

CF 5.985 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -0.68 dBm
Range Low |

Standard: None

RBW 1.000 MHz

Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123.840 MHz 1.000 MHz 5.86004 GHz -52.12 dém 51.44 dB -11.44 dB
-123,840 MHz 82,560 MHz 1.000 MHz 5.86190 GHz -52.18 dem -51.50 dB -11.72 dB
-82.560 MHz 42,280 MHz 1.000 MHz 5.94270 GHz -37.46 dBm -36.78 dB -16.78 dB
-42.280 MHz -41.280 MHz 1.000 MHz 5.94274 GHz -37.37 dBm -36.69 dB -17.09 dB
41.280 MHz 42.280 MHz 1.000 MHz 6.02726 GHz -36.62 dBm -35.94 dB -16.34 dB
42.280 MHz 82.560 MHz 1.000 MHz 6.02734 GHz -36.41 dBm -35.73dB -15.72 dB
82.560 MHz 123.840 MHz 1.000 MHz 6.10854 GHz -54.73 dém -54.05 dB -14.14 dB
123.840 MHz 200.000 MHz 1.000 MHz 6.10898 GHz -54.62 dBm -53.94 dB -13.94 dB

11AX80MIMO_Ant8_5985

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.12 d8

Mode Sweep

@ 1Rm View

Limit ¢heck PABS
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

~40-dbm

-50 dBm
IS

-60 dBm

-70 dBm

-80 dBm

CF 5.985 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -0.22 dBm
Range Low |

Standard: None

RBW 1.000 MHz

Range Up | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.,000 MHz -124,080 MHz 1.000 MHz 5.86082 GHz | -48.74 dBm -48.52 dB -8.52 dB
-124,080 MHz -82.720 MHz 1.000 MHz 5.86114 GHz | -48.71 dBm -48.49 dB -8.56 dB
-82.720 MHz -42.360 MHz 1.000 MHz 5.90674 GHz | -40.52 dBm -40.30 dB -13.18 dB
-42.360 MHz -41.360 MHz 1.000 MHz 5.94266 GHz | -34.63 dBm -34.41 dB -14.81 dB
41.360 MHz 42,360 MHz 1.000 MHz 6.02734 GHz -33.15 dBm -32.93 dB -13.33 dB
42,360 MHz 82,720 MHz 1.000 MHz 6.02746 GHz -32.95 dBm -32.73 dB -12.71dB
52,720 MHz 124.080 MHz 1.000 MHz 6.10802 GHz -50.19 dBm -49.97 dB -10.28 dB
124,080 MHz 200.000 MHz 1.000 MHz 6.10918 GHz -50.44 dBm -50.22 dB -10.22 db
)i J e
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311601G

11AX80MIMO_Ant7_6225

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 16.49 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck P4

3

-10 dBm [

-20 dBm J

-30 dBm

T B

-50 dBm
|t

-60 dBm

-70 dBm

-80 dBm

CF 6.225 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power 1.11 dBm
Rangelow | RangeUp |

Standard: None

RBW 1.000 MHz

RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124,800 MHz 1.000 MHz 6.09986 GHz -47.10 dém -48.21 dB -821dB
-124,800 MHz 83,200 MHz 1.000 MHz 6.10026 GHz -47.04 dém -48.15 dB -8.17 dB
-83.200 MHz 42,600 MHz 1.000 MHz 6.14674 GHz -36.02 dBm -37.13 dB -10.10 dB
42,600 MHz 41,600 MHz 1.000 MHz 6.18242 GHz -31.13 dBm -32.24 dB -12.64 dB
41,600 MHz 42,600 MHz 1.000 MHz 6.26758 GHz -32.19 dBm -33.30dB -13.70 dB
42,600 MHz 83.200 MHz 1.000 MHz 6.30266 GHz -38.51 dBm -39.62 dB -12.71 dB
983.200 MHz 124,800 MHz 1.000 MHz 6.34866 GHz -48.16 dém -49.27 dB -0.59 dB
124,800 MHz 200.000 MHz 1.000 MHz 6.35058 GHz -48.42 dBm -40.53 dB -0.53 dB

11AX80MIMO_Ant8_6225

Spectrum
Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<26 J L
-10 dBm J
-20 dem
-30 dem
L~ ~]
=0 BT /
50 dBm— = .
-60 dBm
-70 dBm
-80 dBm
CF 6.225 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.91 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -124,080 MHz 1.000 MHz 6.09810 GHz | -47.94 dBm -48.85 dB -8.85 dB
-124.,080 MHz -82.720 MHz 1.000 MHz 6.10106 GHz | -48.07 dBm -48.98 dB -9.02 dB
-82.720 MHz -42,360 MHz 1.000 MHz 6.14846 GHz | -36.82 dBm -37.72 dB -10.95 dB
-42.360 MHz -41.360 MHz 1.000 MHz 6.18266 GHz | -32.10 dBém -33.01 dB -13.41 dB
41.360 MHz 42.360 MHz 1.000 MHz 6.26734 GHz -32.29 dBm -33.20 dB -13.60 dB
42.360 MHz 82.720 MHz 1.000 MHz 6.30766 GHz -39.82 dBm -40.73 dB -12.74 dB
82.720 MHz 124.080 MHz 1.000 MHz 6.34806 GHz -49.61 dBm -50.72 dB -10.73 dB
124.080 MHz 200.000 MHz 1.000 MHz 6.35002 GHz -49.73 dBm -50.64 db -10.64 dB

e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTWCMTA

Page Number

: A2-112 of 193



SPORTON LAB.

FCC RF Test Report

Report No. : FR311601G

11AX80MIMO_Ant7_6385

Spectrum o
Ref Level 10.00 dBm Offset 16.63 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28: ‘ i
-10 dBém J L
-20 dBm
-30 dBm I 1
L~ ]
I OB
-50 dB M —
-60 dBm
-70 dBm
-80 dBm
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.19 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124,560 MHz 1.000 MHz 6.25998 GHz -47.89 dBm -49.08 dB -9.09 dB
-124,560 MHz -83.040 MHz 1.000 MHz 6.26062 GHz -47.97 dBm -49.16 dB -9.21dB
-83.040 MHz -42,520 MHz 1.000 MHz 6.31382 GHz -35.19 dBm -36.39 dB -10.73 dB
42,520 MHz 41,520 MHz 1.000 MHz 6.34250 GHz -30.51 dBm -31.70dB -12.10 dB
41.520 MHz 42.520 MHz 1.000 MHz 6.42750 GHz -30.60 dBm -31.80dB -12.20 dB
42.520 MHz 83.040 MHz 1.000 MHz 6.42774 GHz -30.48 dBm -3167 dB -11.63 dB
83.040 MHz 124,560 MHz 1.000 MHz 6.50886 GHz -47.40 dBm -48.59 dB -8.80 db
124.560 MHz 200.000 MHz 1.000 MHz 6.50978 GHz -47.53 dém -48.72 dB -8.72 dB

11AX80MIMO_Ant8_6385

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.64 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck PABS

-10 dBm I

-20 dBm - J

-30 dBm

/v

T B

-50 dBm

|
-60 dBm

-70 dBm

-80 dBm

CF 6.385 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power 1.22 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.,000 MHz -125.280 MHz 1.000 MHz 6.25854 GHz | -46.30 dBm -47.53 dB -7.53 dB
-125.280 MHz -83.520 MHz 1.000 MHz 6.25990 GHz | -46.17 dBm -47.39 dB -7.44 dB
-83.520 MHz -42.760 MHz 1.000 MHz 6.30850 GHz | -35.04 dBm -36.26 dB -9.64 dB
-42.760 MHz -41.760 MHz 1.000 MHz 6.34226 GHz | -29.69 dBm -30.91 dB -11.31 dB
41.760 MHz 42,760 MHz 1.000 MHz 6.42774 GHz -29.17 dBm -30.39 dB -10.79 dB
42,760 MHz 83.520 MHz 1.000 MHz 6.46710 GHz -36.05 dBm -37.27 dB -9.55 dB
853,520 MHz 125.280 MHz 1.000 MHz 6.50974 GHz -46.54 dBm -48.16 dB -8.32 dB
125.280 MHz 200.000 MHz 1.000 MHz 6.51050 GHz -47.01 dBm -48.23 dB -8.23 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311601G

11AX80MIMO_Ant7_6625

Spectrum
Ref Level 10.00 dBm Offset 16.22 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém | |
-20 dBm J {
-30 dBm - -
=4l
-50 dBm
——
-60 dBm
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.66 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -125,040 MHz 1.000 MHz 6.49986 GHz -49.15 dBm -49.81 dB -9.81dB
-125.040 MHz -83.360 MHz 1.000 MHz 6.50094 GHz -48.93 dBm -49.59 dB -9.88 dB
-83.360 MHz -42,680 MHz 1.000 MHz 6.55934 GHz -37.61 dBm -38.27 d -13.75 dB
42,680 MHz 41,680 MHz 1.000 MHz 6.58234 GHz -33.47 dBm -34.13 dB -14.53 dB
41.680 MHz 42.680 MHz 1.000 MHz 6.66766 GHz -31.15 d&m -31.81dB -12.21 dB
42,680 MHz 93,360 MHz 1.000 MHz 6.60642 GHz -35.33 dBm -35.89dB -10.34 dB
83.360 MHz 125.040 MHz 1.000 MHz 6.74898 GHz -48.26 dém -48.92 dB -0.22 db
125.040 MHz 200.000 MHz 1.000 MHz 6.75026 GHz -48.55 dBm 40.21 dB -0.21dB
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11AX80MIMO_Ant8_6625

Spectrum o
Ref Level 10.00 dBm Offset 16.14 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<26
-10 dBm
-20 dem
|~ ~]
-30 dem
L~ |
=40-uBr
-50 dBrm
e IS
-60 dBm
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.38 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -123.840 MHz 1.000 MHz 6.50030 GHz | -43.07 dBm -48.45 dB -8.45 dB
-123.840 MHz -82.560 MHz 1.000 MHz 6.50126 GHz | -48.03 dBm -48.41 dB -8.44 dB
-82.560 MHz -42.280 MHz 1.000 MHz 6.58270 GHz | -31.35 dBm -31.74 dB -11.73 dB
-42.280 MHz -41.280 MHz 1.000 MHz 6.58274 GHz | -31.37 dBm -31.75 dB -12.15 dB
41.280 MHz 42,280 MHz 1.000 MHz 6.66726 GHz -29.75 dBm -30.13 dB -10.53 dB
42.280 MHz 82.560 MHz 1.000 MHz 6.69186 GHz -33.21 dBm -33.60 dB -8.71 dB
82.560 MHz 123.840 MHz 1.000 MHz 6.74830 GHz -47.74 dBm -48.13 dB -8.28 dB
123.840 MHz 200.000 MHz 1.000 MHz 6.74914 GHz -47.68 dBm -48.26 db -8.26 db
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samrans. FCC RF Test Report Report No. : FR311601G

11AX80MIMO_Ant7_6705

Spectrum o

Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
" —
-30 dBm
=4-dBrr
-50 dBm
_..-m..-—-—'_'—-'_._-
-60 dBm
-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.01 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,840 MHz 1.000 MHz 6.58114 GHz -51.96 dBm -51.97 dB -11.97 dB
-123,840 MHz -82,560 MHz 1.000 MHz 6.58178 GHz -51.92 dBm -51.93 dB -12.11dB
-82,560 MHz -42,280 MHz 1.000 MHz 6.66270 GHz -37.15 dBm -37.16 dB -17.16 dB
-42,280 MHz 41,280 MHz 1.000 MHz 6.66274 GHz -37.07 dBm -37.08 dB -17.48 dB
41.280 MHz 42.280 MHz 1.000 MHz 6.74726 GHz -35.63 dBm -35.64 dB -16.04 dB
42.280 MHz 82.560 MHz 1.000 MHz 6.78645 GHz -43.16 dBm -43.17 dB -15.39 dB
82.560 MHz 123.840 MHz 1.000 MHz 6.82834 GHz -51.59 dem 51.61dB -11.75 dB
123.840 MHz 200.000 MHz 1.000 MHz 6.82902 GHz -51.68 dém -51.69 dB -11.69 dB
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11AX80MIMO_Ant8_6705

Spectrum A
Ref Level 10.00 dBm Offset 16.47 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28: l l
-10 dBm J ‘
-20 dem
-30 dem L
L~ T
=40-uBr
50 dem - =
-60 dBm
-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.51 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -125,520 MHz 1.000 MHz 6.57914 GHz | -46.43 dBm -46.94 dB -6.94 dB
-125.520 MHz -83.680 MHz 1.000 MHz 6.57950 GHz | -46.55 dBm -47.06 dB -7.06 dB
-83.680 MHz -42.840 MHz 1.000 MHz 6.64630 GHz | -31.55 dBm -32.06 dB -8.96 dB
-42.840 MHz -41.840 MHz 1.000 MHz 6.66218 GHz | -29.39 dBm -29.90 dB -10.30 dB
41.840 MHz 42.840 MHz 1.000 MHz 6.74782 GHz -28.03 dBm -28.54 dB -8.94 dB
42.840 MHz 83.680 MHz 1.000 MHz 6.78246 GHz -33.16 dBm -33.67 dB -6.89 dB
83.680 MHz 125.520 MHz 1.000 MHz 6.79870 GHz -36.86 dBm -37.37 dB -6.49 dB
125.520 MHz 200.000 MHz 1.000 MHz 6.83074 GHz -46.69 dBm -47.19 dB -7.19 db
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11AX80MIMO_Ant7_6785

Spectrum o

Ref Level 10.00 dBm Offset 16.64 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf=26 {
-10 dBém f T
-20 dBm |
|- ~
-30 dBm
/’ ]
=4-dBrr
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.35 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124,560 MHz 1.000 MHz 6.66014 GHz -50.85 dBm -51.19 dB -11.19dB
-124,560 MHz -83.040 MHz 1.000 MHz 6.66082 GHz -50.87 dBm 51.22dB -11.33 dB
-83.040 MHz -42,520 MHz 1.000 MHz 6.70734 GHz -42.40 dBm -42.75 dB -15.81 dB
42,520 MHz 41,520 MHz 1.000 MHz 6.74250 GHz -35.80 dBm -36.15 dB -16.55 dB
41.520 MHz 42.520 MHz 1.000 MHz 6.82750 GHz -33.07 dBm -33.42dB -13.82 dB
42.520 MHz 83.040 MHz 1.000 MHz 6.86738 GHz -39.07 dBm -39.42 dB -11.55dB
83.040 MHz 124,560 MHz 1.000 MHz 6.90862 GHz -49.73 dém -50.08 dB -10.35 dB
124.560 MHz 200.000 MHz 1.000 MHz 6.91006 GHz -50.02 dém -50.37 dB -10.37 dB
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11AX80MIMO_Ant8_6785

Spectrum A
Ref Level 10.00 dBm Offset 16.54 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<26 [ 1
-10 dBm J l
-20 dem
30 dby | —
B " ] ‘\\ [
=40-uBr
. | T
-60 dBm
-70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.69 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz -156.960 MHz 1.000 MHz 6.62762 GHz | -43.10 dBm -48.80 dB -8.80 dB
-156.960 MHz -104.640 MHz 1.000 MHz 6.62890 GHz | -47.67 dBm -48.37 dB -8.56 dB
-104.640 MHz -53.320 MHz 1.000 MHz 6.72710 GHz | -26.85 dBm -27.55 dB -6.83 dB
-53.320 MHz -52.320 MHz 1.000 MHz 6.73170 GHz | -26.54 dBm -27.23 dB -7.63 dB
52.320 MHz 53.320 MHz 1.000 MHz 6.83830 GHz -25.27 dBm -25.96 dB -6.36 dB
53.320 MHz 104.640 MHz 1.000 MHz 6.85174 GHz -26.91 dBm -27.60 dB -5.51 dB
104.640 MHz 156.960 MHz 1.000 MHz 6.94178 GHz -45.54 dBm -49.23 dB -9.27 dB
156.960 MHz 200.000 MHz 1.000 MHz 6.94198 GHz -45.70 dBm -49.39 db -9.39 db
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11AX160MIMO_Ant7_6025

Spectrum o
Ref Level 10.00 dBm Offset 16.06 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.54 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 5.77672 GHz -51.14 dBm -50.61 dB -10.61 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 5.77816 GHz -51.25 dBm -50.71 dB -10.76 dB
-164.800 MHz -83.400 MHz 2,000 MHz 5.86144 GHz -40.76 dBm -40.22 dB -12.35 dB
-83.400 MHz -82,400 MHz 2,000 MHz 5.94164 GHz -36.60 dBm -36.07 dB -16.90 dB
982,400 MHz 83,400 MHz 2.000 MHz 6.10836 GHz -36.25 dBm -35.71dB -16.54 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.17935 GHz -42.90 dBm -42.36 dB -15.30 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.27216 GHz -53.96 dém 53.42 dB -13.43 dB
247.200 MHz 400.000 MHz 2.000 MHz 6.27320 GHz -53.96 dBm -53.42 dB -13.42 dB
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11AX160MIMO_Ant8_6025

Spectrum A
Ref Level 10.00 dBm  Offset 15.95 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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Spectrum Emission Mask Standard: None
Peak Power -0.06 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -247 680 MHz 2.000 MHz 5.77352 GHz | -45.70 dBm -45.64 dB -5.64 dB
-247 680 MHz -165.120 MHz 2.000 MHz 5.77760 GHz | -45.91 dBm -45.85 dB -5.89 dB
-165.120 MHz -83.560 MHz 2.000 MHz 5.86384 GHz | -38.19 dBm -38.12 dB -10.51 dB
-83.560 MHz -82.560 MHz 2.000 MHz 5.94148 GHz | -35.61 dBm -35.55 dB -16.38 dB
82.560 MHz 83.560 MHz 2.000 MHz 6.10852 GHz -33.74 dBm -33.68 dB -14.51 dB
83.560 MHz 165.120 MHz 2.000 MHz 6.18176 GHz -36.13 dBm -36.07 dB -8.89 dB
165.120 MHz 247.680 MHz 2.000 MHz 6.27240 GHz -47.70 dBm -47.63 dB -7.67 dB
247.680 MHz 400.000 MHz 2.000 MHz 6.27376 GHz -47.71 dBm -47.65 dB -7.65 db
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11AX160MIMO_Ant7_6185

Spectrum o
Ref Level 10.00 dBm Offset 16.40 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -0.27 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -249,600 MHz 2,000 MHz 5.93528 GHz -48.70 dBm -48.43 dB -8.43 dB
-249,600 MHz | -166,400 MHz 2,000 MHz 6.00536 GHz -38.44 dBm -38.18 dB -8.27 dB
-166.400 MHz -84.200 MHz 2,000 MHz 6.01912 GHz -36.90 dBm -36.63 dB -8.68 dB
-84.200 MHz -83.200 MHz 2,000 MHz 6.10084 GHz -34.24 dBm -33.97 d -14.80 dB
983.200 MHz 984.200 MHz 2.000 MHz 6.26916 GHz -36.21 dBm -35.94 dB -16.78 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.33767 GHz -42.64 dBm -42.37 dB -15.71 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.43392 GHz -53.13 deém -52.86 dB -12.96 dB
249,600 MHz 400.000 MHz 2.000 MHz 6.43464 GHz -53.18 dém -52.91 dB -12.91 dB
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11AX160MIMO_Ant8_6185

Spectrum
Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 0.10 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -247 680 MHz 2.000 MHz 5.93608 GHz | -45.15 dBm -45.25 dB -5.25 dB
-247 680 MHz -165.120 MHz 2.000 MHz 5.93792 GHz | -45.24 dBm -45.34 dB -5.43 dB
-165.120 MHz -83.560 MHz 2.000 MHz 6.02096 GHz | -35.81 dBm -35.91 dB -8.01 dB
-83.560 MHz -82.560 MHz 2.000 MHz 6.10148 GHz | -34.33 dBm -34.43 dB -15.26 dB
82.560 MHz 83.560 MHz 2.000 MHz 6.26852 GHz -35.54 dBm -35.64 dB -16.47 dB
83.560 MHz 165.120 MHz 2.000 MHz 6.34232 GHz -38.07 dBm -38.17 dB -10.93 dB
165.120 MHz 247.680 MHz 2.000 MHz 6.43072 GHz -48.27 dBm -48.36 dB -8.65 dB
247.680 MHz 400.000 MHz 2.000 MHz 6.43288 GHz -45.53 dBm -48.62 db -8.62 db

il J Gy

Sporton International Inc. (Kunshan) Page Number : A2-118 of 193
TEL : +86-512-57900158

FCC ID: UZTWCMTA



samrans. FCC RF Test Report Report No. : FR311601G

11AX160MIMO_Ant7_6345

Spectrum o
Ref Level 10.00 dBm Offset 16.28 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 0.18 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -248.640 MHz 2,000 MHz 6.09536 GHz -47.70 dBm -47.87 dB -7.87 dB
-248,640 MHz | -165.760 MHz 2,000 MHz 6.09688 GHz -47.85 dBm -48.03 dB -8.10 dB
-165.760 MHz -83.880 MHz 2,000 MHz 6.18704 GHz -37.73 dBm -37.90 dB -10.67 dB
-83.880 MHz -82,880 MHz 2,000 MHz 6.26116 GHz -34.82 dBm -34.99 dB -15.83 dB
82.880 MHz 983.880 MHz 2.000 MHz 6.42884 GHz -34.32 dBm -34.49 dB -15.33 dB
93.880 MHz 165.760 MHz 2,000 MHz 6.50168 GHz -40.62 dBm -40.80 dB -13.60 dB
165.760 MHz 248,640 MHz 2,000 MHz 6.59256 GHz -51.20 dém 51.38 dB -11.54 dB
248,640 MHz 400.000 MHz 2.000 MHz 6.50528 GHz -51.33 dém -51.50 dB -11.50 dB
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Spectrum
Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 0.09 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -247 680 MHz 2.000 MHz 6.09512 GHz | -45.91 dBm -46.01 dB -6.01 dB
-247 680 MHz -165.120 MHz 2.000 MHz 6.09768 GHz | -46.14 dBm -46.23 dB -6.28 dB
-165.120 MHz -83.560 MHz 2.000 MHz 6.18120 GHz | -37.91 dBm -38.00 dB -10.13 dB
-83.560 MHz -82.560 MHz 2.000 MHz 6.26148 GHz | -34.67 dBm -34.76 dB -15.59 dB
82.560 MHz 83.560 MHz 2.000 MHz 6.42852 GHz -31.93 dBm -32.02 dB -12.85 dB
83.560 MHz 165.120 MHz 2.000 MHz 6.49991 GHz -37.15 dBm -37.25 dB -10.25 dB
165.120 MHz 247.680 MHz 2.000 MHz 6.59144 GHz -49.76 dBm -49.85 db -10.03 dB
247.680 MHz 400.000 MHz 2.000 MHz 6.59360 GHz -49.69 dBm -49.97 db -9.97 db
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11AX160MIMO_Ant7_6665

Spectrum o
Ref Level 10.00 dBm Offset 16.48 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 0.20 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -249,600 MHz 2,000 MHz 6.41520 GHz -49.80 dBm -50.00 dB -10.00 dB
-249,600 MHz | -166,400 MHz 2,000 MHz 6.41856 GHz -49.35 dBm -49.55 dB -10.01 dB
-166.400 MHz -84.200 MHz 2,000 MHz 6.50432 GHz -40.44 dBm -40.64 dB -13.19 dB
-84.200 MHz -83.200 MHz 2,000 MHz 6.58084 GHz -35.60 dBm -35.80 dB -16.63 dB
983.200 MHz 984.200 MHz 2.000 MHz 6.74916 GHz -33.15 d&m -33.35dB -14.18 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.81887 GHz -36.31 dBm -36.51dB -9.73 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.85392 GHz -40.93 dém -41.13 dB -0.88 db
249,600 MHz 400.000 MHz 2.000 MHz 6.01472 GHz -50.82 dém -51.02 dB -11.02 dB
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Spectrum A
Ref Level 10.00 dBm Offset 16.38 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 0.04 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -247.200 MHz 2.000 MHz 6.41768 GHz | -48.44 dBm -48.48 dB -8.48 dB
-247.200 MHz -164.800 MHz 2.000 MHz 6.41864 GHz | -48.33 dBm -48.37 dB -8.50 dB
-164.800 MHz -83.400 MHz 2.000 MHz 6.50184 GHz | -40.92 dBm -40.96 dB -13.12 dB
-83.400 MHz -82.400 MHz 2.000 MHz 6.58164 GHz | -33.46 dBm -33.50 dB -14.33 dB
82.400 MHz 83.400 MHz 2.000 MHz 6.74836 GHz -31.50 dBm -31.54 dB -12.37 dB
83.400 MHz 164.800 MHz 2.000 MHz 6.81807 GHz -35.20 dBm -35.24 dB -8.39 dB
164.800 MHz 247.200 MHz 2.000 MHz 6.85344 GHz -39.71 dBm -39.75 dB -8.30 dB
247.200 MHz 400.000 MHz 2.000 MHz 6.91280 GHz -49.42 dBm -49.46 db -9.46 db
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<llax Partial RU>

Maximum power spectral density

Test Result
Test Antenna Freq Ru Ru Result Gain EIRP Limit Verdict
Mode (MHz) Size | Index |[dBm/MHZ] [dBm/MHZ] | [dBm/MHZ]
26Tone | RUO -0.3 1.52 1.22 <17 PASS
Ant7 5955 | 52Tone |RU37 0.19 1.52 1.71 <17 PASS
106Tone | RU53 0.57 1.52 2.09 <17 PASS
26Tone | RUO 0.3 1.68 1.98 <17 PASS
Ant8 5955 | 52Tone |RU37 0.78 1.68 2.46 <17 PASS
106Tone | RU53 0.88 1.68 2.56 <17 PASS
26Tone | RUO 3.02 4.61 7.63 <17 PASS
total 5955 | 52Tone |RU37 3.51 4.61 8.12 <17 PASS
106Tone | RU53 3.74 461 8.35 <17 PASS
26Tone | RUO -0.97 1.52 0.55 <17 PASS
Ant7 6195 | 52Tone |RU37 -1.05 1.52 0.47 <17 PASS
106Tone | RU53 -0.65 1.52 0.87 <17 PASS
26Tone | RUO 0.89 1.68 2.57 <17 PASS
Ant8 6195 | 52Tone |RU37 0.85 1.68 2.53 <17 PASS
106Tone | RU53 0.82 1.68 2.50 <17 PASS
26Tone | RUO 3.07 461 7.68 <17 PASS
total 6195 | 52Tone |RU37 3.01 4.61 7.62 <17 PASS
11AX20MIMO 106Tone | RU53 3.16 4.61 7.77 <17 PASS
26Tone | RU8 -0.78 1.52 0.74 <17 PASS
Ant7 6415 | 52Tone |RU40 -0.26 1.52 1.26 <17 PASS
106Tone | RU54 0.05 1.52 1.57 <17 PASS
26Tone | RU8 -0.47 1.68 1.21 <17 PASS
Ant8 6415 | 52Tone |RU40 -0.42 1.68 1.26 <17 PASS
106Tone | RU54 -0.51 1.68 1.17 <17 PASS
26Tone | RU8 2.39 4.61 7.00 <17 PASS
total 6415 | 52Tone |RU40 2.67 4.61 7.28 <17 PASS
106Tone | RU54 2.79 4.61 7.40 <17 PASS
26Tone | RUO 2.88 0.58 3.46 <17 PASS
Ant7 6535 | 52Tone |RU37 3.24 0.58 3.82 <17 PASS
106Tone | RU53 3.46 0.58 4.04 <17 PASS
26Tone | RUO 2.8 -0.70 2.10 <17 PASS
Ant8 6535 | 52Tone |RU37 3.11 -0.70 241 <17 PASS
106Tone | RU53 3.13 -0.70 2.43 <17 PASS
total 6535 26Tone | RUO 5.85 2.97 8.82 <17 PASS
52Tone |RU37 6.19 2.97 9.16 <17 PASS
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106Tone | RU5S3 6.31 2.97 9.28 <17 PASS

26Tone | RUO 2.67 0.58 3.25 <17 PASS

Ant7 6695 | 52Tone |RU37 3.18 0.58 3.76 <17 PASS
106Tone | RU53 3.73 0.58 4.31 <17 PASS

26Tone | RUO 3.59 -0.70 2.89 <17 PASS

Ant8 6695 | 52Tone |RU37 3.38 -0.70 2.68 <17 PASS
106Tone | RU53 3.43 -0.70 2.73 <17 PASS

26Tone | RUO 6.16 2.97 9.13 <17 PASS

total 6695 | 52Tone |RU37 6.29 2.97 9.26 <17 PASS
106Tone | RU53 6.59 2.97 9.56 <17 PASS

26Tone | RU8 2.07 0.58 2.65 <17 PASS

Ant7 6855 | 52Tone |RU40 2.56 0.58 3.14 <17 PASS
106Tone | RU54 2.33 0.58 291 <17 PASS

26Tone | RU8 2.01 -0.70 1.31 <17 PASS

Ant8 6855 | 52Tone |RU40 1.72 -0.70 1.02 <17 PASS
106Tone | RU54 261 -0.70 191 <17 PASS

26Tone | RU8 5.05 2.97 8.02 <17 PASS

total 6855 | 52Tone |RU40 5.17 2.97 8.14 <17 PASS
106Tone | RU54 5.48 2.97 8.45 <17 PASS

Ant7 5965 |242Tone |RU61 -2.08 1.52 -0.56 <17 PASS
Ant8 5965 |242Tone |RU61 -2.57 1.68 -0.89 <17 PASS
total 5965 |242Tone |RU61 0.69 461 5.30 <17 PASS
Ant7 6205 |242Tone |RU61 -4.02 1.52 -2.50 <17 PASS
Ant8 6205 |242Tone |RU6G1 -2.23 1.68 -0.55 <17 PASS
total 6205 |242Tone |RU61 -0.02 4.61 4.59 <17 PASS
Ant7 6405 |242Tone |RU6G2 -3.11 1.52 -1.59 <17 PASS
Ant8 6405 |242Tone |RU62 -2.82 1.68 -1.14 <17 PASS
11AX40MIMO total 6405 |242Tone |RU62 0.05 4.61 4.66 <17 PASS
Ant7 6565 |242Tone |RU61 0.64 0.58 1.22 <17 PASS
Ant8 6565 |242Tone |RU61 0.26 -0.70 -0.44 <17 PASS
total 6565 |242Tone |RU61 3.46 2.97 6.43 <17 PASS
Ant7 6685 |242Tone |RU61 0.7 0.58 1.28 <17 PASS
Ant8 6685 |242Tone |RU61 0.27 -0.70 -0.43 <17 PASS
total 6685 |242Tone |RU61 3.50 2.97 6.47 <17 PASS
Ant7 6845 |242Tone |RU62 -0.17 0.58 0.41 <17 PASS
Ant8 6845 |242Tone |RU62 -0.1 -0.70 -0.80 <17 PASS
total 6845 |242Tone |RU62 2.88 2.97 5.85 <17 PASS
Ant7 5985 |484Tone |RUG5 -4.9 1.52 -3.38 <17 PASS
Ant8 5985 |484Tone |RUG5 -5.95 1.68 -4.27 <17 PASS
11AX80MIMO total 5985 |484Tone |RUG5 -2.38 4.61 2.23 <17 PASS
Ant7 6225 |484Tone |RU6GS -6.15 1.52 -4.63 <17 PASS
Ant8 6225 |484Tone |RUG5 -3.9 1.68 -2.22 <17 PASS
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total 6225 |484Tone |RUGS -1.87 461 2.74 <17 PASS
Ant7 6385 |484Tone | RUG6 -5.52 1.52 -4.00 <17 PASS
Ant8 6385 |484Tone | RUG6 -5.27 1.68 -3.59 <17 PASS
total 6385 |484Tone | RUG6 -2.38 4.61 2.23 <17 PASS
Ant7 6625 |484Tone | RUG5 -2.32 0.58 -1.74 <17 PASS
Ant8 6625 |484Tone | RUG5 -2.52 -0.70 -3.22 <17 PASS
total 6625 |484Tone | RUG5 0.59 2.97 3.56 <17 PASS
Ant7 6705 |484Tone | RUG5 -2.62 0.58 -2.04 <17 PASS
Ant8 6705 |484Tone | RUG5 -2.66 -0.70 -3.36 <17 PASS
total 6705 |484Tone | RUG5 0.37 2.97 3.34 <17 PASS
Ant7 6785 |484Tone | RUG6 -2.2 0.58 -1.62 <17 PASS
Ant8 6785 |484Tone | RUG6 -3.04 -0.70 -3.74 <17 PASS
total 6785 |484Tone | RUG6 0.41 2.97 3.38 <17 PASS
Ant7 6025 |996Tone | RUG7 -6.9 1.52 -5.38 <17 PASS
Ant8 6025 |996Tone | RUG7 -8 1.68 -6.32 <17 PASS
total 6025 |996Tone | RUG7 -4.40 4.61 0.21 <17 PASS
Ant7 6185 |996Tone | RUG7 -9.55 1.52 -8.03 <17 PASS
Ant8 6185 |996Tone | RUG7 -8.21 1.68 -6.53 <17 PASS
11AX160MIMO total 6185 |996Tone | RUG7 -5.82 4.61 -1.21 <17 PASS
Ant7 6345 |996Tone | RUGS -9.14 1.52 -7.62 <17 PASS
Ant8 6345 |996Tone | RUGS -8.15 1.68 -6.47 <17 PASS
total 6345 |996Tone | RUGS -5.61 4.61 -1.00 <17 PASS
Ant7 6665 |996Tone | RUGS -4.94 0.58 -4.36 <17 PASS
Ant8 6665 |996Tone | RUGS -5.67 -0.70 -6.37 <17 PASS
total 6665 |996Tone | RUGS -2.28 2.97 0.69 <17 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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